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LTE Band 4/

15MHz
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30.000 MHz 1.000 GHz 1,000 MHz 890.68716 MHz -57.73 dBm -44.73 dB 30.000 MHz 1.000 GHz 1.000 MHz 889.71764 MHz -57.69 dBm -44.60 dB
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3.000 GHz 9,000 GHz 1,000 MHz 3,42171 GHz -45.52 dBm -32.52 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.45171 GHz -47.75 dBm -34.75 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,6972 GHz -57.00 d8m -44.00 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.69679 GHz -56.99 d8m -43.99 dB
13.000 GHz 18.000 GHz 1,000 MHz 1574456 GHz -54.04 dBm -41.04 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75081 GHz -53.79 dBm -40.79 dB
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30.000 MHz 1.000 GHz 1.000 MHz 062.91604 MHz -57.74 dBm -44.74 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.696332 GHz -54.02 dBm -41.02 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.76767 GHz -26.71 dBm -13.71de
3.000 GHz 9.000 GHz 1.000 MHz 3.48171 GHz -44.21 dBm -31.21 dB
9.000 GHz 13.000 GHz 1,000 MHz 12.69279 GHz -57.08 dBm -44.09 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73873 GHz -53.71 dBm -40.71 dB
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LTE Band 4 / 20MHz
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30.000 MHz 1.000 GHz 1.000 MHz 531.40680 MHz -57.68 dBm -44.68 dB 30.000 MHz 1.000 GHz 1.000 MHz 901.351B2 MHz -57.30 dBm -44.39 dB
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( | ) - ( ] J -
Jate: 29 47
Highest Channel / QPSK
Spectrum :%?
Ref Level 0.00 dem Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit iheck PASS
-10 difR—§RURIOUS LINE_ABS PARS
| SPURIQUS_LINE_ABS_
-20 dém
-30 dBm
-40 dem
50 dBm—T ! [
\ ._,.-u--{ . A
» S\ ¥ b e
e A
-70 dBm
-90 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
fSpuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit \
30.000 MHz 1.000 GHz 1.000 MHz 898.92804 MHz -57.48 dBm -44.48 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.69983 GHz -48.81 dBm -35.81 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.77179 GHz -26.12 dBm -13.12 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.47221 GHz -46.20 dBm -33.20 d&
9.000 GHz 13.000 GHz 1,000 MHz 12.68479 GHz -56.89 dBm -43.89 dp
13.000 GHz 18.000 GHz 1.000 MHz 15.71457 GHz -53.88 dBm -40.88 dB
—
( 1 J L
Date: 2
Sporton International (Kunshan) Inc. Page Number 1 A67 of A218

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ117SY

Report Issued Date : Dec. 31, 2021
Report Version : Rev. 01
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Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0003
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0018

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG1IN1601B
LTE Band 5
Peak-to-Average Ratio
Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.61 5.59 5.36 PASS
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LTE Band 5/ 10MHz
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M1 1 837,209 MHz 17.86 dBm ndB down 9.83 MHz M1 1 839,657 MHz 17.46 dBm ndB down 9.81 MHz
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Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK
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LTE Band 5/ 1.4MHz / 16QAM
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LTE Band 5/ 10MHz

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ117SY

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = [ spectrum L
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.30 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
10 ke _BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
50de 50 dBm
-60 dBm—F -60 dBm
o
e T
-80 dBm -80 dBm
00 d8 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 615.000 MHz 100,000 kHz 514.01924 MHz -59.30 dBm -46.30 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -63.42 dBm -50.42 dB
860.000 MHz 1.000 GHz 100.000 kHz 916.01399 MHz -66.85 dBm -53.85 d8 860.000 MHz 1.000 GHz 100.000 kHz 870.69930 MHz -66.76 dBm -53.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -36.73 dBm -23.73 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -36.22 dBm -23.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96025 GHz -51.51 dém -38.51 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.87877 GHz -51.45 dém -38.45 dB
7.000 GHz 9.000 GHz 1.000 MHz 5.00800 GHz -58.72 dBm -45.72 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.99750 GHz -58.84 dBm -45.84 dB
T ™ —
L J{ J - L L J [
Date: 0.NOV.2021 04:38:13
Highest Channel / QPSK
Spectrum :%?
Ref Level 0.00 dem Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
.10 aéH,;E SPURIOUS LINE_ABS PASS
| SPURIOUS_LINE_¢ _
-20 dBm
-30 dém
-40 dBm
-50 dBm
__...q-ﬁﬂq-#'"l
-60 dBm Wi ey
—m-um‘I'J
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 794.79635 MHz -63.50 dBm -50.50 dB
860.000 MHz 1.000 GHz 100.000 kHz 912.37762 MHz -66.74 dBm -53.74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -35.86 dBém -22.86 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.83677 GHz -51.74 dém -38.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.02000 GHz -58.83 dBm -45.83 dB
—
. J (]
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Report No. : FG1N1601B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0008
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0007

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG1IN1601B
LTE Band 7
Peak-to-Average Ratio
Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.90 5.86 5.88 PASS
Sporton International (Kunshan) Inc. Page Number 1 A90 of A218
TEL : +86-512-57900158 Report Issued Date : Dec. 31, 2021
FAX : +86-512-57900958 Report Version : Rev. 01
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LTE Band 7 / 20MHz
Middle Channel / Full RB/ QPSK

Spectrum =
Ref Level 25.80 dém Offset 5.80 d8
att 3008 AQT 2 ms @ RBW 20 MH:

(@152 View

F 2,535 GHz

ean Pwr + 20.00 dB

Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Traca 1 22.12 dBm 27.71 dBm 5.59 dB 2.38 d8 4.09 dB 4,90 dB. 5.36 dB
- T

)j ] [T

Middle Channel / Full RB/ 16QAM

Spectrum =
Ref Level 25.80 dém Offset 5.80 d8
att 3008 AQT 2 ms @ RBW 20 MH:

(@152 View

F 2.505 GHz ean Pywr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 21.06 dem | 28.09 dam 7.03 6B 3.01d8 4.7 dB .86 dB 6.43 4B
"

)| ] (]

Middle Channel / Full RB/ 64QAM

Spectrum =
Ref Level 25.90 dom  Offset 5.80 de
att 3008 AQT 2 ms @ RBW 20 MH:

(@152 View

AN
001 s
£
A\,
‘\
\
1E-0° -
\
i
1E-0 \\ 1
1E-O! \_\\
F 2.535 GHz - lgan Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 20.05 dBm 26.97 dBm 6.92 dB 3.04 d8 4,87 dB 5.88 dB 6.46 dB
Jj ] ()
Sporton International (Kunshan) Inc. Page Number 1 A91 of A218

TEL : +86-512-57900158 Report Issued Date : Dec. 31, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AFZZ117SY



saronas. FCC RF Test Report

Report No
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26dB Bandwidth

Mode
BW

LTE Band 7 : 26dB BW(MHz)

20MHz

Mod.

QPSK 16QAM

Middle CH

20.26

20.14

Spectrum = Spectrum =
Ref Level 25.00 dém  Offset 5.00 db = RBW 1 Mnz Ref Lavel 25.00 dom  Offset 5.00 dB w RBW 1 MHz
lo At 30dE SWT 5.7 ps @ VBW 3MHz  Mode Auto FFT e Att 30dE SWT  57ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
- 19.19 dim) - 19.14 dém)
20 d8 ~ 2 5336810 GHz 20 da P PV o 2 5354000 GHz
) / 00 dB ) A 1 26.00 dB
10 dem 7 20.260000000 MH 10 dom: 7 v \ 20.140000000 MH
125.1 / 3 fac 1 125.9
0dem - 0dem '], T
f ¥ 1)
-0 { -10 1
! {
20 B — — ——— 20 dBm—t— — e ——
-30 dBm -30 dBm—t
-40d 40 d
50 df -50 di
60 -60
04 70 di
CF 2.535 GHz Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker marker
Type | Ref | Tre | X-value | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 2.533681 GHz 20,26 MHz M1 1 2.5354 GHz 19.14 dBm ndB down 20,14 MHz
T1 1 2.52477 GHz 26.00 d8 T1 1 2.52403 GHz -5.99 dBm nds 26.00 d8
T2 1 2.54503 GHz 125.1 T2 1 2.54507 GHz -7.08 dBm Q factor 125.3
- L JL J -
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Occupied Bandwidth

Mode

LTE Band 7 : 99%0BW(MHz)

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

18.30

18.38

Spectrum = Spectrum =
Ref Level 25.00 dém  Offset 5.00 db = RBW 1 Mnz Ref Lavel 25.00 dom  Offset 5.00 dB w RBW 1 MHz
lo At 30dE SWT 5.7 ps @ VBW 3MHz  Mode Auto FFT e Att 30de SWT  57p:s @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
- Mi[i] 16.69 dém) il Mi[i] 10.63 dem)
20 d8 [ e e e 2 5361590 GHz 0 da N A~ — 2 5302050 GHz
v | ) occBw Y 18.301698302 MHz v i ~TOce BW 18.3816 18382 MHz
10 dém : - 10 dém -
| A / 1
0 dem T 0dem: -
/ \ / ‘.
-0 T -10 T
/ \ | |
e | ~ [ \
<2078 — — -20 df = =
-30 dBm -30 dém
-40d -40
-50 -50 di
60 -60
70 d 70 di
CF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 2.536158 GHz 18.69 dBm M1 1 2.530205 GHz 18.63 dBm
T1 1 2.5258002 GH2 11.74 dBm oce Bw 18.301698302 MHz T1 1 2.5257692 GHz 11.06 dBm oce Bw 18.381618382 MHz
T2 1 2.5441100 GHz 12.21 dBm T2 1 2.5441508 GHz 10.38 dBm
] [_] )| [_]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG1N1601B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 25.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 25.50 dBm  Offset 5.30 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 hugPwr i
1Limit §heck paps . iggswm;u.cjﬁum, paps

20 uEﬁm sPURIOUS_)INE_ABS PARS 1 PH\F‘ . FIJRIﬂ 18_) INE_ABS_| PARS

10 dBém 10 dém T ’

0 dém R 0 dBm Jl \

-10 dBm E\ -10 dBm ﬁ \ T

-20 dBm I

on da
SPURIOUS_LINE_ABS_ |

-30 dBm

i

Dats: 30.NOV.2021 0Bz38:04

-40 dBm ry -40 dBm
-50 dem i . -50 dBm: Lt
-60 dam =60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit
2,475 GHz 2.494 GHz 1.000 MHz | 2.49172 GHz -47.95 dBm -22.95 dB 2,565 GHz 2,570 GHz 100.000 kHz 2.56969 GHz 20.44 dBm ~5.56 dB
2,494 GHz 2.496 GHz 1,000 MHz 2.,49591 GHz -37.93 dém | -24.93 dB 2,570 GHz 2,571 GHz | 100.000 kHz 2,57000 GHz -18.31 deém | -8.31dB
2,496 GHz 2.499 GHz 1.000 MHz | 2.49867 GHz -31.99 dém -21.99 d& 2,571 GHz 2.575 GHz 1.000 MHz 2,57337 GHz | -27.41 dBm | =17.41 dB
2,499 GHz 2.500 GHz 100.000 kHz | 2.50000 GHz -17.22 dém -7.22 d8 2,575 GHz | 2.576 GHz | 1.000 MHz 2,57508 GHz -35.96 dem -22.96 dB
2,500 GHz 2,505 GHz 100.000 kHz 2,50035 GHz 21.41 dBm -8.59 dB 2,576 GHz 2,505 GHz 1.000 MHz 2,57845 GHz 48,15 dBm | -23.15 dB
—
i ] g L ] A

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

'] o
“trum ﬂé} Spectrum v
Ref Level 25.80 dBm  Offset .80 dB Mode Auta Sweep Ref Level 25.80 dém Offset 580 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [e1 AvgPwr .
Limit (theck PAES _igtésfffwmugyua_ paks
20 BN FPURTOUS | TNE_ARS PARS Bie _pruriofis_JiNE_ABS ] PARS
10 dBm 10 dém
0 dBm [ \ dem \
10 dBm 10 dBm 1 T
o0 Ao -20 dBm l
SPURIOUS_LINE ABS _ | J l [
-30 dem 30 dBm w
o
g 40 dBm M
,W;"‘M -50 dBm oy
-60 dBm
-70 dBm =70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz 2.494 GHz 1.000 MHz 2.49278 GHz -30.68 dBm -5.68 dB 2,565 GHz | 2,570 GHz | 100.000 kHz 2,56668 GHz | 7.65 dem | -22.35 dB
2,494 GHz | 2.496 GHz 1,000 MHz | 2.49595 GHz -27.33 dBm | -14.33 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57001 GHz -28.83 dBm | -18.83 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49894 GHz -20.00 dem -10.00 d& 2,571 GHz 2,575 GHz 1.000 MHz 2,57111 GHz -22.77 dBm -12.77 dB
2,499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -26.81 dBém -16.81 dB 2.575 GHz 2.576 GHz 1.000 MHz 2.57508 GHz -34.45 dBm -21.45 dB
2,500 GHz 2.505 GHz 100.000 kHz 2.50200 GHz 8.24 dBm -21.76 di 2.576 GHz 2.595 GHz 1.000 MHz 2.57612 GHz -35.62 dBém | -10.62 dB
— —
)il ) [ [ ] w
0B:45:01 Date: 30 08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG1N1601B

LTE Band 7 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

} oo
pectrum | = |(‘spectrum =
Ref Level 25.80 dém  Offset 5.80 db Mode Auta Sweep Ref Level 25.80 dém  Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 fvaPer 01 avgpwr -

Limit heck PAES —;ggﬁfﬁmm'%bn’f PABS

20 BN FPURTOUS | TNE_ARS PABS Bie mmlﬂ 15_JINE_ABS | PARS

10 dBm | 10 dém ‘ ’

0 dem ‘\ 0 dBm J \

-10 dem h"‘ -10 dBm )‘ :

A -20 dBm I

SPURIOUS_LINE_ABS_ | J \y. \ [

-30 dBm / \

-40 dBm 7 -40 dBm 5

-50 dBm — ..L." . 50 dBm " ,J.MLL .

-60 dam =60 dBm

-70 dBm -70 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit
2,475 GHz 2.494 GHz 1.000 MHz | 2.49174 GHz -40.26 dBm -15.26 dB 2,565 GHz 2,570 GHz 100.000 kHz 256966 GHz 20.51 dBm -9.49 dB.
2,494 GHz | 2.496 GHz 1,000 MHz 2.49595 GHz -23.61 dém | -25.61 dB 2,570 GHz 2.571 GHz | 100.000 kHz 2,57000 GHz -17.91 dBm | -7.91dB
2,496 GHz 2.499 GHz 1.000 MHz | 2.49899 GHz -32.25 dém -22.25 dB 2,571 GHz 2.575 GHz 1.000 MHz 2,57102 GHz | -31.09 dém | -21.09 dB
2,499 GHz 2.500 GHz 100.000 kHz | 2.50000 GHz -18.23 dBém -8.23 d& 2,575 GHz | 2.576 GHz | 1.000 MHz 2,57509 GHz -44,14 dBm -31.14 dB
2,500 GHz 2,505 GHz 100.000 kHz 2,50031 GHz 20.61 dBm -9.39 dB 2,576 GHz 2,535 GHz | 1.000 MHz 2,57850 GHz -42.43 dBm | -17.43 db
—
J e [ ] W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 30.NOV.2021 0Bz43:38

Spectrum Spectrum ué’
Ref Level 25.80 dBm  Offset .80 dB Mode Auta Sweep Ref Level 25.80 dém Offset 580 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [e1 AvgPwr .
Limit §heck PApES _EDFLSEF#WNME&PEJ_ PABS
20 BN FPURTOUS | TNE_ARS PARS Bie _pruriofis_JiNE_ABS ] PARS
10 dBm 10 dém
0 dem {" - dBm l\
-10 dém [ 10 dBm 1 :
on do -20 dBm I
SPURIOUS_LINE_ABS_ | ‘ \ . [
-30 dam -30 dem Mo,
-y ...
-40 dBm — 40 dBm b
it W“’WM
50 dam sy 50 dbm
—
-60 dam =60 dBm
-70 dBm =70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2,475 GHz 2.494 GHz 1.000 MHz 2.49385 GHz -31.37 dBm -6.37 dB 2,565 GHz | 2,570 GHz | 100.000 kHz 2,56601 GHz | 7.19 dém | -22.81 dB
2,494 GHz | 2.496 GHz 1,000 MHz | 2,49595 GHz -28.40 dBém | -15.40 dB 2,570 GHz 2,571 GHz | 100.000 kHz 2,57000 GHz -29.21 dém | -10.21 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49894 GHz -22.79 dem -12.79 d& 2,571 GHz 2,575 GHz 1.000 MHz 2,57106 GHz -22.73 dBm -12.73 dB
2,499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -26.58 dBm -18.58 dB 2.575 GHz 2.576 GHz 1.000 MHz 2.57521 GHz -33.00 dBm -20.00 dB
2,500 GHz 2.505 GHz 100.000 kHz 2.50458 GHz 7.29 dBm -22.71 dB 2.576 GHz 2,535 GHz | 1.000 MHz 2.57611 GHz -35.37 dBm | -10.37 dB
— —
)il ) [ [ ] w
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SPORTON LAB.
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LTE Band 7/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 25.80 dBm  Offset 5.80 dBb Mode Auta Sweep Ref Level 25.80 dém  Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr )
Limit heck PAES —;ggﬁfﬁmm'%bn’f PABS
20 BN FPURTOUS | TNE_ARS PAKS p Pite "“Rlﬂ 18_LINE_ABS | PABS
10 dBm 10 dém ‘ ’
0 dem |\ 0 dBm j \
10 dem \ -10 dBm J‘ \ T
A -20 dBm I
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-60 dam =60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit
2,475 GHz 2.494 GHz 1.000 MHz | 2.49376 GHz -47.29 dBm -22.29 dB 2,565 GHz 2,570 GHz 100.000 kHz 256966 GHz 19.24 dBm -10.76 dB
2,494 GHz | 2.496 GHz 1,000 MHz 2.49590 GHz -239.59 dém | -26.59 dB 2,570 GHz 2.571 GHz | 100.000 kHz 2,57001 GHz -19.82 dem | -9.82 db
2,456 GHz 2.459 GHz 1.000 MHz | 2.45887 GHz -33.42 dém -23.42 d& 2.571 GHz 2,575 GHz 1.000 MHz 2,57108 GHz | -34.20 dem | -24.20 dB
2,499 GHz 2.500 GHz 100.000 kHz | 2.50000 GHz -19.74 dBm -9.74 d& 2.575 GHz | 2.576 GHz | 1.000 MHz 2,57504 GHz -45.16 dBm -32.16 dB
2,500 GHz 2,505 GHz 100.000 kHz 2,50032 GHz 20.21 dBm -9.79 dB 2.576 GHz 2,535 GHz | 1.000 MHz 2,57658 GHz 49,09 dBm | -24.00 db
—
)i ) ] [ )| 2
: 30.NOV.2021 0B:40:51 Date: 30 08:52:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Date: 30.NOV.2021 0Bz42:15

Ref Level 25.80 dBm  Offset .80 dB Mode Auta Sweep Ref Level 25.80 dém Offset 580 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [e1 AvgPwr .
Limit §heck PApES _EDFLSEF#WNME&PEJ_ PABS
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nn o
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-40 dBm. P -40 dBm
S0 dem e -50 dBm
-60 dam =60 dBm
-70 dBm =70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW Frequency | Powerabs | ALimit
2.475 GHz 2.494 GHz 1.000 MHz 2.49389 GHz -32.61 dBm -7.61 dB 2,565 GHz | 2,570 GHz | 100.000 kHz 2,56680 GHz | 6.05 dem | -23.95 dB
2,494 GHz | 2.496 GHz 1.000 MHz | 2,49600 GHz -29.22 dBm | -16.22 dB 2,570 GHz 2.571 GHz | 100,000 kHz 2,57001 GHz -30.29 dem | -20.29 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49888 GHz -22.27 dem -12.27 d& 2,571 GHz 2,575 GHz 1.000 MHz 2,57101 GHz -22.71 dBm -12.71 dB
2,499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -30.07 dBm -20.07 dB 2.575 GHz 2.576 GHz 1.000 MHz 2.57503 GHz -33.36 dém -20.36 dB
2,500 GHz 2.505 GHz 100.000 kHz 2.50391 GHz 6.43 dBm -23.57 dB 2.576 GHz 2.595 GHz | 1.000 MHz 2.57606 GHz -35.85 dBm | -10.85 dB
— —
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LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 25.80 dBm  Offset 5.80 dBb Mode Auta Sweep Ref Level 25.80 dém  Offset 5.20 dg Mode Auto Sweep
S6L Count 1007100 SGL Count 100/100
@1 hughmr 01 avgpwr ]
Limit heck PAES . —;ggEFﬁW!”'UEK‘EL PABS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz | 2.48990 GHz -44.57 dém -19.57 dB 2,560 GHz 2,570 GHz 100.000 kHz 2.56043 GHz 20.60 dBm -9.31 d&
2,490 GHz | 2.496 GHz 1,000 MHz 2.49594 GHz -35.68 dém | -22.68 d& 2,570 GHz 2.571 GHz | 200.000 kHz 2,57001 GHz -20.50 dem | -10.50 d&
2,496 GHz 2.499 GHz 1.000 MHz | 2.49877 GHz -33.48 dBm -23.48 dB 2,571 GHz | 2.575 GHz | 1.000 MHz 2.57107 GHz | -35.36 dém | -25.36 dB
2,499 GHz 2.500 GHz 200.000 kHz | 2.50000 GHz -19.11 dBm -9.11 dB 3,575 GHz 2.580 GHz 1.000 MHz 2,57544 GHz -40.48 dBm -27.48 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50058 GHz 21.24 dBm -8.76 dB 2,580 GHz 2,595 GHz | 1.000 MHz 2,58003 GHz -48,03 dBm | -23.93dB
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Spectrum Spectrum ué’
Ref Level 25.80 dBm  Offset 5.80 db Mode Auta Sweep Ref Level 25.80 d8m Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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-60 dam =60 dBm
-70 dBm =70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency PowerAbs | alimit Rangelow | RangeUp | RBW | Frequency | PowerAbs |  ALimit
2,475 GHz 2.450 GHz 1.000 MHz 2.48860 GHz -33.48 dBm -8.48 dB 2,560 GHz | 2,570 GHz | 100.000 kHz 2,56433 GHz | 4.92 dém | -25.08 dB
2,490 GHz | 2.496 GHz 1,000 MHz | 2,49560 GHz -24.43 dém | -11.43 de 2,570 GHz 2,571 GHz | 200.000 khz 2,57001 GHz -29.15 dém | -10.15 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49888 GHz -22.24 dem -12.24 d 2,571 GHz 2,575 GHz 1.000 MHz 2,57109 GHz -22.94 dBm -12.94 dB
2,499 GHz 2.500 GHz 200.000 kHz 2.49992 GHz -26.50 dBm -18.50 dB 2.575 GHz 2.580 GHz 1.000 MHz 2,57549 GHz -28.69 dBm -15.89 dB
2,500 GHz 2.510 GHz 100.000 kHz 2.50850 GHz 5.17 dBém -24.83 dB 2,580 GHz 2,535 GHz | 1.000 MHz 2,58014 GHz -39.06 dBm | -14.06 dB
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